[
2N

m
o
(T

DERWENT CLIMBING FRAME

Installation Instructions

REF: CF102 - DERWENT CLIMBING FRAME




Parts required

TIMBERS

QTY x 2

(90mm x 90mm) 3000mm

DIyl QTY x 2

(120mm x 90mm) 2800mm

DI QTY x 1

(90mm x 90mm) 3000mm

I QTY x 1

(90mm x 90mm) 3000mm

DI QTY x 1
(120mm x 90mm) 3000mm
DI QTY x 1

(120mm x 90mm) 3000mm
Including swing hanger

hI-ydl QTY x 3

(90mm x 90mm) 2100mm

QTY x 1

(120mm x 90mm) 2400mm

QTY x 1

(90mm x 90mm) 900mm

QTY x 4

(90mm x 90mm) 900mm

QTY x 1

(120mm x 90mm) 2910mm

QTY x 1

(90mm x 90mm) 2600mm

QTY x 1

(90mm x 90mm) 2600mm

pg 2 of 13 REF: 23/10/2013 - DERWENT CLIMBING FRAME

creative

play



Parts required

X 1 (NET ASSEMBLY including 2 x EYE-
BOLTS and QUICKLINKS)

F‘
.90 .9

X1 (120x90 1 sET)

—
T Je——
T e—

\ | F0 NN

1}5 \H l\\ \ \ | >/
NIBREE

H*\n \\ \:\ l\ ' ' X1 (PRE-ASSEMBLED TYRE ROPE)
u H\ | h a

X1 (chain x 814mm \

inc. thread bar / nylocs)

X 1 (PRE-ASSEMBLED LOG SECTION)

il
s

x1 (1000 STANDARD BAR)
pg 3of13

REF: 23/10/2013 - DERWENT CLIMBING FRAME

creative

play



Parts required
—
/ ) - ’_}TJ
L—:;: _ H’r-’-;;--_':;‘;i—-———— _
T X oo

8X (M12 x200mm square hex bolt)
3x (EYEBOLT x 130mm)

3X (M12 x150mm square hex bolt)
3x (EYEBOLT x 80mm)

2X (M12 x120mm square hex bolt)

4X (M12 x80mm square hex bolt)

. 48X (FM80 ‘BRASS SCREW’)

™
|
{lﬂ 7X (QUICKLINK ) @ 33X (end caps) @ 33X (M12 NYLOC)

TOOLS required

B
REF: 23/10/2013 - DERWENT CLIMBING FRAME cglaéiyve

pg 4 of 13



Foundation details

1820 1090 810

O

= o
N =
™ Y
O
o
[ae
b= o
< b=t
= )
2910 810
SMALL CIRCLES SHOWN ABOVE 1 -
ARE FOR TYRE CHAIN r]
e
=] == =}
0
D) G- .
-/ hes
g 5 b o =
e IP q
N\
y
| )
Y I .
N ' GROUND LEVEL
'E - = = P = i, | J
| O- soiL 150
O TIMBER SUPPORT POST —‘ 600
o CONCRETE i
pg 50f13 REF: 23/10/2013 - DERWENT CLIMBING FRAME creative

play



Surfacing details

——————— = MINIMUM SPACE
= SURFACING AREA
- /7000 .
A i
(o)
q—
o
> _1.1544,
¢ =k li
-
-
-
N
jc
1544 i/
o)
q—
©
b
Y Y
pg 6 of 13 REF: 23/10/2013 - DERWENT CLIMBING FRAME creative

play



Assembly instructions

Install the timbers (DE1,DE3,DE4,DE7,DE12,DE13)

ENSURE:

The faces are in the correct direction i]

o1 B
W}'

I

Attach the PRE-ASSEMBLED TOP ROPE BRIDGE

Using FM80 BRASS SCREWS

NOTE:

Use the Playtec ‘L’
to attach DE11 to
the up right (DE3)

U

pg 7of13 REF: 23/10/2013 - DERWENT CLIMBING FRAME creative

play



Assembly instructions

Attach the PRE-ASSEMBLED TOP LOG WALK

Using FM80 BRASS SCREWS

ot

Attach the timber (DES8) to the timbers (DE7,DE7,DE13)

using M12 CUP SQUARE BOLTS / NYLOCS / END CAPS

pg 8 of 13 REF: 23/10/2013 - DERWENT CLIMBING FRAME creative

play



Assembly instructions

H Attach the timber (DEG6) to the timbers (DE4,DE12,DE13)

using M12 CUP SQUARE BOLTS /NYLOCS / END CAPS

L \\ I /

n Attach the timber (DE9) to the timbers (DE1,DE4)

using M12 CUP SQUARE BOLTS / NYLOCS / END CAPS

| I b

pg 9 of 13 REF: 23/10/2013 - DERWENT CLIMBING FRAME creative

play



Assembly instructions

. Attach the METALWORK to the timbers (DE1,DE3,DE7)

using M12 CUP SQUARE BOLTS / NYLOCS / END CAPS
o

n Attach the FLOOR to the METALWORK

using M12 CUP SQUARE BOLTS / NYLOCS / END CAPS

DERWENT CLIMBING FRAME

creative

play

pg 10 of 13 REF: 23/10/2013 -



Assembly instructions

n Attach the BARS to the Timbers (DE4-DE12)

Using BRASS ‘SCREWS’

Attach the TYRE - ROPE to the TOP PIECE (DEES5)

Use LOCK TIGHT to ensure the quick link remains CLOSED

pg 11 of 13 REF: 23/10/2013 - DERWENT CLIMBING FRAME creative

play



Assembly instructions

n Attach the ROPE BRIDGE to the Timber and METALWORK

using NYLOCS /END CAPS

Attach the LOG WALK to the Timber and METALWORK

using NYLOCS /END CAPS

i)

T

-

pg 12 of 13 REF: 23/10/2013 - DERWENT CLIMBING FRAME creative

play



Additional dimensions

3024
o D B
i
' S
q ™)
o™ — b TrF = i} o
e b q
o0
- o
P
¥
CE | =) i :I ‘i i,__
1 L
3912
3702
2824
3y = = = = o
1
L WA
)
686
v
-]
[
L
o0
o ~
I~
<
c{ K
A b
= )

pg 13 of 13 REF: 23/10/2013 - DERWENT CLIMBING FRAME c'srcf&e



